Article

Grid Impact of Wastewater Resource Recovery Facilities-Based
Community Microgrids

Ahmed Ali A. Mohamed *¥, Kirn Zafar , Dhavalkumar Vaidya, Lizzette Salmeron, Ondrea Kanwhen, Yusef Esa

and Mohamed Kamaludeen

check for
updates

Citation: Mohamed, A.A.A.; Zafar,
K.; Vaidya, D.; Salmeron, L.;
Kanwhen, O.; Esa, Y.; Kamaludeen,
M. Grid Impact of Wastewater
Resource Recovery Facilities-Based
Community Microgrids. Smart Cities
2023, 6, 3427-3453. https://doi.org/
10.3390/smartcities6060152

Academic Editor: Pierluigi Siano

Received: 20 October 2023
Revised: 22 November 2023
Accepted: 30 November 2023
Published: 11 December 2023

Copyright: © 2023 by the authors.
Licensee MDPI, Basel, Switzerland.
[...]
these processes are oxidation ditches, aeration tanks, and activated sludge that mix the
wastewater with air and microorganisms. The accumulated microorganisms are removed
and become activated sludge that can be used again by returning it into the aeration tank
for mixing.

The activated sludge process is the most common option in secondary treatment.
Aeration in an activated sludge process is based on pumping air into a tank, which promotes
microbial growth in the wastewater. The microbes feed on the organic material, forming
flocks that can easily settle out. After settling in a separate settling tank, bacteria forming
the “activated sludge” flocks are continually recirculated back to the aeration basin to
increase the rate of decomposition.

Aeration provides oxygen to bacteria for treating and stabilizing the wastewater.
Oxygen is needed by the bacteria to allow biodegradation to occur. The supplied oxygen is
utilized by bacteria in the wastewater to break down the organic matter containing carbon
to form carbon dioxide and water. Without the presence of sufficient oxygen, bacteria are
not able to biodegrade the incoming organic matter in a reasonable time.

Aeration is the most critical component of a treatment system using the activated
sludge process. A well-designed aeration system has a direct impact on the level of
wastewater treatment it achieves. An ample and evenly distributed oxygen supply in
an aeration system is the key to rapid, economically viable, and effective wastewater
treatment. In WWTPs, most energy consumption is noticeable in the aeration process,
approximately 50-70% of total energy consumption. This unit supplies oxygen to the
activity of microorganisms, which proceed with their life by feeding themselves with
nutrients in raw wastewater. A common operational mistake is to set the blower at a
constant speed for dissolved oxygen (DO). Over-aeration wastes energy and can negatively
affect process performance.

The process air blowers are the source of air supply to the Air Diffuser System. The
purpose of the Air Diffuser System is to aerate the wastewater by introducing air into the
wastewater with submerged porous diffusers. The porous ceramic diffuser elements and
in-basin piping are designed to transfer oxygen from the air to an activated sludge mixed
liquor in an aeration tank and to create adequate mixing to keep the mixed liquor solids
in suspension.



Smart Cities 2023, 6

3436

There are typically multiple (four at some WRRFs) blowers with a power of about
700 HP. Under normal operating conditions, the blowers are used for supplying air to the
aeration tanks through fine-bubble porous ceramic diffusers. The diffusers are designed to
transfer oxygen from the air to the activated sludge mixed liquor in the aeration tanks and
to create adequate mixing to keep the liquor solids in suspension. Each blower is provided
with air inlet guide vanes for control of airflow to maintain a constant dissolved oxygen
level in the aeration tanks. During normal operation of the system, outside air is drawn
through the pre-filters, the electrostatic dry plate, agglomerator filters (main filters), final
filters, and outlet dampers. The air filters are designed to remove 97% of the particulates
from city air and provide filtered air to the blowers containing less than 0.05 milligrams
of dirt/1000 cu. ft. of air. Filtering of the incoming blower air is performed to prevent
clogging of the diffusers, thus extending their service life.

There are a few factors that need to be monitored for efficient operation of the aeration
process and to save energy:

(1) Monitor DO level: The DO level depends on the time of day, organic loading, tem-
perature, and the type of diffusers. Without proper automation, it may take half an
hour or more for the DO to be reduced to zero. To make process improvements and
save money, fine-tuning aeration (maintaining proper DO levels) is necessary. In
automatic systems, DO in each aeration tank is measured using sensors installed at
each pass (aeration tanks are divided into four passes) periodically at, for instance,
15 min intervals. The data from the DO sensors are delivered to modulating valves,
by which the amount of air that is blown into the aeration basin is controlled. A DO
setpoint is programmed into the DO sensors, and once the DO levels rise above or
drop below the setpoint, the amount of air injected into the basin is adjusted. In some
WRREFs, the DO sensors are not connected to modulating valves and operators must
manually control the blower output based on DO readings. Having an automatic
system increases the accuracy of this control and the overall efficiency of the WRRE;

(2) Adding a denitrification step: Adding a denitrification step may save energy and
chemicals and benefit the environment. The nitrification process consumes a lot of
energy through aeration and consumes alkalinity. On the other hand, denitrification
occurs under anoxic conditions. By decreasing the DO, nitrate is further reduced to
nitrogen gas;

(3) Trained operators: There are some important considerations in the operation stage in
terms of the successful implementation of energy efficiency measures;

(4) Manual control system: WWTPs with manual controlling systems consume more
energy. On the other hand, energy-efficient motors and variable frequency drives
(VFDs) used by online DO analyzers and installation and maintenance equipment
save cost;

(5) Materials and methods: When designing an aeration tank, the key points may be
listed as follows: to provide low DO in aeration tanks, to provide less mixing intensity,
or to use fine- or micro-bubble aeration diffusers. The usage of fine-/micro-bubble
diffusers or enhancing tank depth will increase the solubility of gases.

Energy consumption in WWTPs is directly related to wastewater and pollution loads
(i.e., how polluted the water is). Highly polluted water, namely high chemical oxygen
demand value, which is a pollution control parameter, may consume high amounts of
energy in order to catch up with water discharge standards/permit. Some factors help
improve the energy efficiency of WRRFs.

Equipment and process control measures: The process and the selection of appropriate
equipment play a major role in energy efficiency in WRRFs. Equipment and process control
measures can also be divided into subcategories: bubble aeration instead of surface aeration,
on—off air online monitoring, sludge age reduction (by decreasing the sludge age of the
system, the sludge stabilization will be reduced in the aeration tankless; the amount of
excess sludge will also be decreased), and short-circuit nitrification. (This is based on partial
oxidation of ammonia to nitrite only, which in turn can be reduced to N,. Additionally,



Smart Cities 2023, 6

3437

operating an aeration tank at low DO conditions for partial nitrification for energy saving
also eliminates the extra oxygen requirement for nitrite oxidation. Thus, a substantial
amount of energy consumption will be prevented.)

Regular control and maintenance: The installation of proper control devices on the
blowers and/or efficient blowers could decrease the energy demand. Routine diffuser
cleaning can reduce average power costs by 18%, and various equalization alternatives can
reduce power costs by 6-16%.

Oxygen transfer efficiency (OTE): The oxygen transfer efficiency of aerators is ex-
pressed as pounds of oxygen per horsepower-hour. The mass of oxygen transferred per
unit of power input is the most important efficiency parameter when considering an aerator.
It expresses the amount of energy required to treat the wastewater. This energy is usually
60% or more of the total energy cost to treat water. So, it is imperative to use an aerator
that minimizes energy costs. The transfer efficiency normally is calculated from empirical
data obtained in a lab or field setting. Various factors such as contaminants in the water
can affect the actual transfer efficiency. For this reason, the test to determine efficiency is
normally conducted in a lab setting in clean water.

Disinfection is the final stage of treatment. As wastewater contains microorganisms
and pathogens that can cause human diseases, it must undergo a process to kill or de-
activate these harmful organisms through a disinfection process. Chlorine (a chemical
that can destroy cellular material), ozone (decomposes viruses and bacteria to oxygen via
exposure to high voltages), and ultraviolet radiation (decreases the ability of survival of the
microorganism by damaging its genetic material) are commonly used to disinfect. After
60 percent of the pollutants are removed from the secondary treatment and the water is
disinfected, the remaining sludge is treated, producing biosolids, which are then disposed
of or utilized for compost or fertilizer.

4.2. Power/Energy Assessment

After wastewater is collected at the waste well, it is pumped using main sewage
pumps (MSPs) to start the treatment process. In the example WRRF under study, there
are five MSPs (each of 400 HP). The design capacity (dry weather rating) of the WRRF is
60 million gallons per day (MGD), and the wet weather capacity (maximum capacity) is
120 MGD. During dry weather conditions, the daily average flow is about 28 MGD, and
only one MSP is required (as each MSP can pump up to 30 MGD). During wet weather, at a
peak flow of 120 MGD, four MSPs are used and one MSP is on standby.

As can be seen in Figure 4, the power is received through multiple independent fully
rated feeders. For reliability, each of these feeders is capable of supplying the entire plant.
The black and red lines refer to the 4.16 kV and 480 V levels, respectively. The green color is
for the solar power and the blue color is for the incoming medium voltage infeed. Service
transformers (5 MVA in this case) reduce the incoming service voltage to a 4.16 kV level
for utilization at the plant. The three 4.16 kV buses are interconnected by means of a
sync-transfer bus. Emergency generators switchgear (two gas turbine units at 1600 kW) are
also connected to the same sync-transfer switch. The gas turbine (fuel-oil-fired) constitutes
an emergency source of power for the plant should all three feeders become de-energized.
Utility feeders must be de-energized by opening all three main, 26.4 kV circuit breakers
before the emergency generator circuit breakers are allowed to close.

Large loads including MSPs (400 HP) and main process air blowers (four 700 HP
units) are connected to the 4.16 kV buses. The main pumps are equipped with slip recovery
systems for speed control and adjustment. Rotor circuit resistors are provided for the
main pump motors to limit the starting in-rush current. Air-magnetic type circuit breakers
protect the 4.16 kV power cable feeders, connecting the high-voltage switchgear lineups to
the plant unit substations. There are three double-ended unit substations at the plant. Each
substation consists of two 5 kV disconnect switches, two fully rated transformers, and a
lineup of 480 V air circuit breakers.



Smart Cities 2023, 6

3438

Motors -,:

Bypass

Primary Final
Settling Aeration Setting | Chlorination
Wastewater o
¥ Outfall

Influent > > >
allal Q il anan
Forepay Primary Main
] Screening  Sewage
J Pumps |_Return Activated Sludge | yaste
Primary| Activated
Sludge Sludge
400HP,
Gravity
Thickener Gravity
Overflow lig r
~ 1
700HP S
Storage and
R Dewaterin|
Anaerobic
Digester

r’7£ [

DO® WO DA 1

4.16kV
il 480V 300kW
26.4kV m—iE i
z ©1.6MW T -
¢} _
g | B i Z? -
e W
= 1.6MW —i "y
W, (4
" : N il
. | "
=

Figure 4. The treatment process and a single-line diagram of its associated power system.

Dry-type substation transformers reduce the 4.16 kV distribution voltage to 480 V
for use in the plant’s motor control centers and distribution panels. Each unit substation
transformer is fully rated and is capable of powering all equipment connected to the entire
substation. The 480 V section of each unit substation consists of air-type circuit breakers that
protect the 480 V power cable feeders connecting 480 V motor control centers, distribution
panels, and the 480 V generator switchgear with the unit subOlstations. Even though the
overall power capacity of MSPs and that of aerators are comparable, most of the energy
(~50—70%) is consumed by aerators in the aeration tanks (see Figure 5 and Table 2). Small-
scale DERs can be integrated into the 480 V buses; whereas, larger units can be integrated
into the 4.16 kV ones.

Energy consumption at WRRFs is largely related to the incoming flow of wastewater
(influent). The influent is fairly consistent except during wet weather (i.e., rainy and snowy
days), as can be seen in Figure 6. This means that guaranteeing a certain level of demand
reduction at WRRF community microgrids is possible since its load is fairly predictable,
except during wet weather. Including an input from weather forecast can play a role in
optimizing DER dispatch.

Anaerobic digesters break down organic materials in sludge without the presence of
oxygen. During this process, anaerobic bacteria consume the organic matter and convert
them into water and a biogas consisting of methane and carbon dioxide. This biogas can be
used directly by power gas engines to produce electricity, which makes anaerobic digestion
a widely used source of renewable energy to generate electricity and heat. Anaerobic
digestion has the ability to reuse waste and produce electric power. If the WRRF is capable
of storing the biogas, it is possible to use the electricity generated by power gas engines
with biogas as a power source within the community microgrid. This feature is currently
underutilized in NYC (see Figure 7).



Smart Cities 2023, 6 3439

Others (12%)

Influent pumping

. . o
(4.9%) Solid dewatering (7%)

Heating (7.1%) Primary clarifier and

sludge pumps (10.3%)

Aeration (55.6%)

100% Energy
Consumption

Figure 5. Typical energy consumption in WRRFs.

80
70
60
53 59 4 50
72

40

30

20

12 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24
Hour

Figure 6. Typical WRRF load curve. Days 2, 3, and 4 encountered snow. Days 10, 15, 21, 22, and 31
are rainy.

Monthly Digester Gas produced and used (cfx10%)
14,000

12,000

10,000
8000
6000
4000
2000 I I |
0 - un
N )

F & & F S & B
V& &f&F & & F & Y’Q‘ ¥ ’\&\
Y o o éo& Qéz & &
Q&

M Digest Gas Produced (cfx10%) M Used (cfx10°)

Figure 7. Monthly biogas produced versus utilized.



Smart Cities 2023, 6 3440

Since aeration tanks are the largest consumers of energy, it is important to further
understand their consumption behavior. Figure 8a shows that the energy consumption
of aerators slightly decreases during wet weather (observed with spikes in the influent).
However, the energy consumed by other components overweighs this reduction and the
overall energy consumption of the WRRF increases during wet weather. The digesters of
the wastewater treatment facility under study have multiple passes (to control the waste
amounts), with the B-pass and D-pass being utilized under normal operating conditions.
The reduction in kWh consumption of aerators during wet weather is attributed to the
higher dissolved oxygen level naturally embodied in rainwater (see Figure 8b).

80 14,000
0 v 12,000
oo \ /]
~ 60 P | '
A ! {10,000 =~
O K =
= 50 £
< 8000 =
g 40 %
= 6000 §
[
& 30 2
: E
4000
<5 A
10 2000
0 0
1-Nov 1-Dec 1-Jan 1-Feb 1-Mar 1-Apr
——Daily Average Flows (MGD)  ---Daily usage (kWhr)
()
8.00 80
7.00 70
= 6.00 60 _
= a
s O
= 5.00 50 2
o z
& 4.00 08
b &
£ 3.00 30
2 S
2 <
A 2.00 20
1.00 10
0.00 0
TP 2HABLIBBEIRRBEIEL2ER_RIZTLEBBLES
— —Aeration Tank D.O B- pass (mg/L) === Aeration Tank D.O D- pass (mg/L)

—Daily Average Flows (MGD)
(b)

Figure 8. Aeration tank consumption: (a) variation in energy consumption versus daily average flow,
and (b) variation in DO with respect to the daily average flow.



Smart Cities 2023, 6

3441

Table 2. Percent energy consumption in WRRFs.